
REV.: D1 * PARTS ARE NOT SHOWWN IN FIG.PART No.: 481403

13
5

3

4

11

10

1

15

17

6

2

8

13

4

7

Sr. No. Part Name Part No. Qty.

1 BASE SA ULP 35-SA 1

2 GEAR RACK 480202 / 7412K410 2

3 PROTECTION SHEET 480201 / 7411R650 1

4 SPRING WASHER _ M6 101702100 4

5 SHC SCREW _ M6x20 181727 / 101755100 4

6 BOW 480203 / 7411R591 1

7 TRANSPORT HANDLE 480204 / 7411R595 1

8 DOWELL PIN DIA. 5 X 20 201708 / 80201276 1

9 SWITCH PLATE 480205 1

10 SWITCH RED 101302100 1

11 POWER PROTECTION SWITCH 101320100 1

12 SPRING WASHER _ M4 101706100 2

13 SHC SCREW _ M4x8 101758100 6

14 80200993 2

15 CSK M8X20 481702 2

16 DOWEL PIN DIA. 4 x 25 481706 2

17 WBM 40 - DRIVE UNIT - 230 V 489901 1

18 SWITCH BOX MACHINING 480102/7411S630 1

19 DOWELL 4 X 12 211723 2

20 SPRING WASHER M5 111708100 2

21 SHC M5X20 281701 2

22 STRAIGHT CABLE GLAND  (PG9) 481704 1

23 GLAND Pg 9 211309 1

WBM 40 SERVICE SHEET - 2 OF 2

12

5

22

14

19

918

21

20

23

16


